FINAL
PRELIMINARY ENGINEERING REPORT

for the
Water System Purchase and 1-40 Waterline Crossing

Prepared for
The Town of Edgewood, NM

Prepared by

Wilson & Company, Inc., Engineers & Architects
4401 Masthead Street NE, Suite 150
Albuquerque, NM 87109

&COMPANY

discipline|intensity|collaboration|sharedownership|solutions




PRELIMINARY ENGINEERING REPORT
| For the
Water System Purchase
And 1-40 Waterline Crossing

Prepared for

The TOWN of EDGEWOOD, NM

I, Dennis D. Brand certify that I am a licensed Professional Engineer

(NMPE # 8374), and that this Preliminary Engineering Report was prepared by
me or under my direction.

\2- '2.3;;;",2"9 g
~>\““(ES D. ""qg}
&*\g@‘“‘ " 7,

Dennis D. Brand (NM PE #8374)
[...]
4.3.1 PURCHASE OF THE EXISTING WATER SYSTEM

Summarizing the purchase particulars from ALTERNATIVE 2; using Table 4.1 and Table 4.2, the first year
Gross Revenue of $2,143,025.00 minus the operating expenses of $793,200.00 and the projected Loan
Principal, interest and debt service funds of $972,566.54, leaves a net positive revenue of $377,248.66.
Additionally, years 2-40 estimate larger net revenue. Thus the purchase of the water system is entirely
feasible without raising the existing published water rates or modifying the existing water rate structure.

As previously noted, the existing water supply is safe and does not exceed any primary contaminant
limits, as set by EPA under the Safe Drinking Water Act (SDWA) for 2017. See the EPCOR 2017 Water
Quality Report, found in Appendix E. The water is currently treated with chlorination at the wells to
provide a potable source of water for the system.

4.3.2  WATER QUALITY ISSUES (HARDNESS)

However, the Edgewood water is classified as very hard water, between 35 and 44 grains per gallon
(which equals 600 to 760 milligrams per liter of Hardness). This requires each homeowner receiving the
system water to install a home water softener. The home water softener requires both an initial cost to
purchase and install, requires very high levels of salt consumption for ongoing operations, and for such
very hard water, the equipment life is reduced, for each and every homeowner that uses the water.
Information from public meetings and input from the public indicates that the public is frustrated with
the hardness of the water. Numerous complaints indicate homeowners have been replacing both water
heaters and water softeners at an alarming frequency.

A current water quality analysis from a sample that combined water from all wells was taken, and the
results are tabulated in Table 4.4 — Summary of Water Quality Results: Edgewood Water System-
Combining all 5 Producing Wells Together-Lab Results by Hall Environmental-9/6/2018, as detailed in
the Tables and Figures Section at the end of the report body. This analysis was obtained in order to
provide a more complete determination of water constituents to design alternative water treatment.

4.3.3 ADDITIONAL IMPROVEMENT—CENTRAL WATER TREATMENT FACILITY

As described in Section 2.1.1.1, the existing five (5) current wells are reported to produce a maximum
rate of 950 Gallons per Minute (GPM) combined. According to the (a) EPCOR Yearly Report (2016) to NM
Public Utility Commission and the EPCOR 2017 Yearly Water Quality Report, the water does meet all of
the EPA primary water quality limits for primary contaminants. However, the very high hardness and
other secondary constituents in the water tend to require treatment, whether at a central utility water
treatment facility, or at the individual points of use (home water softening units or Reverse Osmosis
home Units, or both).

For water Treatment systems, the study looked at three (3) central water treatment plant options with
which to treat the water and mitigate the various chemical issues with the existing water as produced by
the Edgewood wells. The existing five (5) current wells are reported to produce a maximum rate of 950
Gallons per Minute (GPM) combined (See Table 2.1 — Well Capacity Analysis). The three treatment

Prepared by: Town of Edgewood, NM
Wilson & Company Inc. Preliminary Engineering Report for: pg. 28
Engineers & Architects Adverse Possession of Existing Water System



options are to be preliminarily designed to treat a total of 1050 GPM flow rate,(or 1.5 MGD, accounting
for a 20-year increase in required capacity. The three treatment options explored are: (a) Lime
Softening; (b) Reverse Osmosis; and (c) lon-Exchange. See respective sizing data in Table 3.1-Lime
Softening Plant Calculations-Year 2040, Table 3.2-Reverse Osmosis Plant Calculations-Year 2040 and
Table 3.3-lon-Exchange Plant Calculations-Year 2040, all found in the Tables and Figures Section
following this Preliminary Engineering Report (PER) Body. All three treatment options are available as
options to treat well water with high reported Hardness, high Alkalinity, High Total Dissolved Solids
(TDH) and High concentrations of Calcium, but with no primary contaminants that exceed SDWA Limits.
Water quality for the Edgewood Wells meets these criteria (See Table 4.4- Summary of Water Quality
Results: Edgewood Water System-Combining all 5 Producing Wells Together-Lab Results by Hall
Environmental-9/6/2018, as detailed in the Tables and Figures Section at the end of the report body.

The water from the well sample was found to be extremely hard, with a hardness level of 760 milligrams
per liter (MGL) as Calcium Carbonate (CaCOs). The EPA has no enforceable requirements for hardness.
However, it has been found that the public typically tolerates water in the range of 80 to 250 milligrams
per liter (MGL) as calcium carbonate. The reduction in hardness can be achieved either by individual
home Water Softeners, or by a Water Treatment Facility. The target final hardness for each option of
water treatment process at the Central Water Treatment Facility is 150 milligrams per liter (mgl).

Location of the proposed Central Water Treatment Facility is selected to be in the Southeast corner lot
at the Intersection of Dinkle Road and Quail Trail, which is near the center of the five existing Edgewood
production wells. This location is approximately three (3) miles from the existing wastewater treatment
plant (WWTP), and no sanitary sewers are nearby. Therefore, any waste solids produced by any of the
treatment processes must be trucked to a receiving landfill or to the existing WWTP. In addition, any
liquid waste must either be trucked to receiving ponds at the WWTP, or pumped and piped to the same
receiving ponds. See Exhibit 3.2-Proposed Treatment Site, which is preliminarily located at the Dinkle
Road & Quail Trail lot. Exhibit 3.3-Proposed Connections to Well Sites shows the well sites in relation
to the proposed Water Treatment Plant, identifies the proposed piping from the wells to the treatment
plant, and shows the proposed waste discharge line from the plant to the Edgewood WWTP for the
waste evaporative ponds. The Water Treatment plant layout is preliminarily based upon lon-Exchange,
but can be used for each of the three options of treatment. Exhibit 3.4-Proposed Evaporation Ponds,
shows new evaporation ponds at the existing WWTP site to serve as liquid waste evaporation ponds for
each of the three water treatment options. The force main waste pipeline from the water treatment site
to the WWTP ponds is identified on Exhibit 3.2- Proposed Treatment Site, but not shown in its entirety.
The length (17,265 lineal feet) and cost, however, is identified in all of the alternate cost estimates.

4.3.3.1 LIME SOFTENING

Lime Softening is the most traditional and established of the three alternative process design
approaches. The process is used for a wide range of water treatment applications. The process works by
adding lime as a coagulant chemical to the raw water that will adhere to the calcium and magnesium
ions and create a precipitate that settles to remove hardness. Soda Ash can also be used in conjunction
with lime as an additional coagulant. Often, chemical polymers are also added to enhance precipitation.

Prepared by: Town of Edgewood, NM
Wilson & Company Inc. Preliminary Engineering Report for: pg. 29
Engineers & Architects Adverse Possession of Existing Water System



~ - 5 » 2 - o T » s
. % . A ” 4 y’/ . 9 b | . " -~ - _;
¢ - » - - -~ m‘—\
1 f » - _. . ""., ’ it -
P . A ) : ? ?‘: N < P e K - "- - ‘f, L z>
f e = pe v - 7 - o= g \’ s Z
- ¢ 4 S i > Q<
- ‘.’ -’ = £ - < - ~ : ) ’ “ g&:
\ BACHELOR WELL SUPPLY LINE TREATMENT SUPPLY [ HOMESTEAD WELL SUPPLY LINE || b - =
¢ 1876 LF 10" PVC C-900 . : Q
o 7710£F_6..PVC C-900 90 LF 12" PVC C-900 784 LF 6" PVC C-900 A e O
- - . - - - - s ' . . — "y . @5
- ; p .‘. <y "~ o ._};o" > -
el | | 1
—
.“_1.-:—) ‘:‘" ‘;:‘. LA . . P o . ."%‘/ k>
S et THUNDER%TLI\II:%%\F;EYCE;%%\ 60,000 GAL RAW WATER . R
- i s MIXING TANK 18' D X 32' H \ o
- | e st =iy BRINE WASTE LINE £
DINKLE WELL SUPPLY LINE | s A ! + 17,265 LF 8" PVC C-900 ™
88 LF 8" PVC C-900 ™ -’ e II-I_J
IR - -3 | 10,000 GAL BRINE STORAGE TANK 8'D X 27'H L=
. T o i1 a®
. : ' p } g O |_
’ ‘ WELL #2 D|NKLE‘/.§/ ezl BRINE PUMP 400 GPM Msetsmse o s s & 'e) E
ASSSS o THUNDER MTN. BOOSTER ks d 8 8 g/ ,a : } , = =
‘ - l/". .- L_ E) ‘ - Q % I—
| QUAIL 1 & 2 WELL SUPPLY LINE _~ o BACKWASH PUMP M — : 2 j
: 1750 LF 8" PVC C-900 R / | : 0 o
-~ : o ¥ 5 O
e I P “" fr’- 13 % ‘t:‘ LL (o
: S - SITE PlPING/ !L RAW WATER be|b * E s ' . " @) B
120 LF 12" PVC C-9(£.. : = I PUMP : oy oy _ < on
} el - / 1 g gy ; =0
£ _ f _ 7 _ : I9 3
‘ — e = 7R 8
J 60'X80' PRE-FAB : - U o
ION EXCHANGE TREATMENT BUILDING L~
TREATMENT ) : Lif-;-" e Y
EQUIPMENT NaOCI A TR iy A '
TREATMENT e - .
una POTABLE e T e 2IN PIPE
% BOOSTER PUMPS ‘4 ! -
— : 2.5IN PIPE —
e s : : !
250,000 GALLON A SEraad -
" POTABLE STORAGE p~ { S FIFE
TANK 34' D X 38' H AR
3 S63LF & 6IN PIPE
", | SECURITY FENCE
r. ’ 8IN PIPE
: N 10IN PIPE
it 4 b
e 12IN PIPE — EXHIBIT 3.2




WELL #4 BACHELOR

PROPOSED BACHELOR
WELL SUPPLY LINE

770 LF 6" PVC C-900
PROPOSED HOMESTEAD

WELL SUPPLY LINE

WELL #2 DINKLE 784 LF 6" PVC C-900

THUNDER MTN. BOOSTER

PROPOSED HOMESTEAD BRINE WASTE LINE
WELL SUPPLY LINE 17,265 LF 6" PVC C-900
1876 LF 10" PVC C-900 '




10!_0“ 27!_0"

el

0 25" 50"

@ BRINE POND PLAN

— 0 0 0 0 0 0 E 0 0 0
! . v |
0 A
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, F,,,,,,,,,,,,,,,,,,,,,,
| ‘ |
| A % | —3324 LF CHAIN LINK FENCE
| 660'-0" |
] |~ —
| |
| |
| |
|
4 | | 6" FILL VALVE
| |
| |
| 330'-0" EVAPORATION POND 1 | APPROXIMATE CUT/FILL:
| 217,800 SQ FT @ BOTTOM | =<
0 | 16,378,208 GAL @ 6 FT DEPTH | AREA: 651,000 SQ FT
| | CUT: 30,000 CU FT
| | FILL: 30,000 CU FT
| POND EQUALIZATION PIPE |
[] | \ |
| |
| :
| |
| ! \ 1
T i ************************ T A
I 60'-0" 837'-2"
0 | 6'-0" | 6" C-900 DR 18
| | PVC BRINE
| | FILL LINE
| | FROM PLANT
| |
0 | | ,—6" FILL VALVE
| |
|
| EVAPORATION POND 2 |
| 217,800 SQ FT @ BOTTOM | [~
[] | 16,378,208 GAL @ 6 FT DEPTH |
w 3
|
| | 6" DUCTILE IRON FILL
& | | RIP-RAP SPLASH PAD LINE & VALVE
I | |
| } MAXWSE =6 6" C-900 DR 18
I | -
} | PVC BRINE
o | | , FILL LINE
| | o FROM PLANT
[IJ ! :%/2\\\(/2\\\// UG EE\//%%\//X\/////////\/////////\/%
ﬁ ﬁ ﬁ ﬁ ﬁ M ﬁ ﬁ ﬁ [l - XN
L L L L L " A L L U L LKL
777'-2 - NN 549,000 SQFT OF 60 MIL

HDPE LINER INSTALLED
1" BELOW NATIVE FILL

@ TYPICAL POND BERM DETAIL

25 )

WILSON
&COMPANY

ALTERNATE 3
PROPOSED EVAPORATION PONDS

EXHIBIT 3.4




The precipitate is then settled out of the water and removed from the system. After the precipitates are
removed, the water flows through multi-media filters made up of granular carbon and micro-sand, to
further remove contaminant particles. See Figure 4.1-Lime-Softening Treatment Process in the Tables
and Figures Section at the end of the PER Body, for a simplified description of the process. The
treatment system is uniquely built for each plant water quality, source water and design flows, as the
basins are usually large, and made concrete or steel, with portions of the plant in basements or
underground concrete basins housing the treatment reactor equipment. The use of large bulk storage
and handling facilities for both Lime and Soda Ash are also required.

ADVANTAGES: The process is most effective for hard waters. One other advantage to the process is the
lesser amount of liquid waste water used in backwashing the filters, usually between five percent and
eight percent of the water production.

DISADVANTAGES: The lime-softening process produces large amounts of sludge daily, which requires
hauling the sludge to a receiving landfill, or to the wastewater plant drying beds, on a regular basis
because of the distance from the Wastewater Treatment Plant. The Lime-Softening process must be run
with reactor basins that require much longer reaction times, thus a slower rate of flow across the basins
is required at each to allow for flocculation and settling. Such a plant also requires a minimum of two (2)
treatment trains. Therefore, the basins are much larger, and the footprint (building size and building
height) of any Lime-Softening water treatment facility is on the order of 175% to 280% in comparison to
the other two treatment options, in order to treat the same water rate of flow. Water waste from
backwashing, while smaller than the Reverse-Osmosis option and in the same range of the lon-exchange
option, would yet require pumping, pipelines and receiving evaporation ponds at the WWTP. Finally, the
lime softening precipitant sludge (solids) would need to be hauled at a continuous reoccurring rate from
the Water Treatment Facility, to an accepting landfill, or at the Edgewood Wastewater Treatment Plant.

CONCLUSION: The Lime-softening option as located at the central Water Treatment Site, is estimated to
cost the most of the three treatment options (See Table 4.5 — Estimate of Probable Cost: Alternate 3A-
Water Treatment (Lime Softening), found in the Tables and Figures Section following this Preliminary
Engineering Report Body. The estimate puts the total project cost at a total cost of $10,299,976.52, will
probably require more land than is available on the selected site, and is the only treatment option to
require sludge handling and hauling, at an estimated cost of $120,000.00 per year over and above the
normal plant process, pumping and manpower operational costs, due to the fact the Wastewater
Treatment Plant site is more than three (3) miles away.

Because of the proposed purchase cost, and yearly loan costs and system operating costs required for
the purchase of the water system, the remainder capital costs and yearly operational costs due to the
proposed Lime-Softening water treatment facility would NOT be able to fit into the remaining available
first year net revenue of $377, 258.46, as presented on the system purchase financials. Due to the
inability to justify the added costs at this time, this treatment option will not be further investigated or
considered at this time.

4.3.3.2 REVERSE OSMOSIS

Reverse Osmosis (RO) as a treatment process has improved dramatically in recent years. The RO
membrane systems have become more compact in overall size, and require less energy than previous
Prepared by: Town of Edgewood, NM

Wilson & Company Inc. Preliminary Engineering Report for: pg. 33
Engineers & Architects Adverse Possession of Existing Water System



RO units, due to lesser required pumping pressures. Also production efficiency, in terms of percentage
of production water versus reject water has increased. Most new RO systems produce 85% production
water to 15% reject water, or in some cases a higher percentage of production water. The newer RO
systems, called low-pressure RO systems are low-energy systems, which means that the systems are
able to “push” water through the system membranes using a lower initial input pressure. While older
systems required 70 pounds per square inch (psi) to 90 psi input pressures, the newer systems can be
run with 50 psi or less, thus saving energy on input pumping. The RO membranes will remove particles
from 0.0001 micro-meters (ym) to 0.002 ym. The membranes will remove most or all of the aqueous
salts and dissolved metals from the water. RO will also reduce any sulfate levels in the water, and
sodium levels are greatly reduced after treatment. See Figure 4.2-Reverse Osmosis Treatment Process
in the Tables and Figures Section at the end of the PER Body, for a simplified description of the process

Reverse Osmosis systems are now relatively small in size. The units are usually mounted on skid
platforms that can be easily placed in a building. For a 1050 GPM (or 1.5 MGD) designed flow rate
facility, with 150 GPM bypass (water not treated, and re-blended), the water treatment units (2) would
treat 450 to 550 GPM each, for a total of 900 GPM to 1100 GPM. The rate changes are dependent upon